YK178F Diesel Engine Part Catalog

|
All materials on our website are shared by users. If you have any questions about copyright issues, please report us to resolve them. We are always happy to assist you.
 10 views
of 12

Please download to get full document.

View again

Description
Diesel Engine Part Catalog
Share
Transcript
  YK178F AIR-COOLED DIESEL ENGINE PARTS CATALOG (1) Cylinder Block Assembly Ref No. Part No. DescriptionQty.1 YK168F-01018 Drain Plug Screw 2 2 YK168F-01100 Washer Unit of Drain Plug 2 3 GB/T9877.1-1988 Oil Seal SG30×4×58 1 4 YK178F-01001 Cylinder Block 1 5 YK168F-11200 Fuel Control Assembly 1 6 GB/T1235-1976 O-Ring 24×2.4 2 7 YK178F-01002 Oil Dipstick 2 8 GB/T6173-2000 Nut M10×1.25 1 9 YK168F-01012 Forcing Stud of Fuel Injection Pump (Short) 1 10 YK168F-01011 Forcing Stud of Fuel Injection Pump (Long) 2 11 YK168F-01014 Fuel Injection Pump Washer 1 12 GB/T6177.1-2000 Nut M6 3 13 YK168F-10016 Joint Washer 1 14 YK168F-10015 Seal Plate 1 15 GB/T276-1994 Ball Bearing 6307/P5 1 16 YK168F-01009 Thrust Plate 1 SHANGHAI YANGKE ENGINE CO., LTD. 12 -  P1    YK178F AIR-COOLED DIESEL ENGINE PARTS CATALOG 17 GB/T5789-1986 Bolt M8×12 1 18 GB/T290-1989 Needle Bearing HK1512 1 19 YK178F-01004 Cylinder Head Stud Bolt (Short) 2 20 YK178F-01006 Cylinder Head Nut Gasket 4 21 YK178F-01003 Cylinder Head Nut (Thin) 2 22 YK178F-01012 Cylinder Head Shim 1 23 YK178F-01005 Cylinder Head Nut (Thick) 2 24 GB/T5789-1986 Bolt M6×12 1 25 YK178F-01210 Air cover 1 26 YK178F-01007 Sheet Gasket 1 27 YK178F-01004 Cylinder Head Stud Bolt (Long) 2 28 YK178F-01013 Crankcase Cover Washer 1 29 GB/T276-1994 Ball Bearing 6205/P5 1 30 YK178F-01015 Main Bearing 1 31 GB/T119.1-2000 Pin 8×12 2 32 YK178F-01014 Crankcase Cover 1 33 GB/T9877.1-1988 Oil Seal SG25×42×8 1 34 YK168F-01017 Hexagonal Internal Screw Plug 1 35 GB/T5789-1986 Bolt M8×33.5 13 36 YK168F-01021 Plunger 3 37 GB/T290-1989 Needle Bearing 7941/18 2 SHANGHAI YANGKE ENGINE CO., LTD. 12 -  P2    YK178F AIR-COOLED DIESEL ENGINE PARTS CATALOG SHANGHAI YANGKE ENGINE CO., LTD. 12 -  P3   (2) Cylinder Head Assembly Ref No. Part No. Description Qty. 1 YK178F-02006 Intake Pipe Shim 1 2 YK178F-02101 Cylinder Head 1 3 YK178F-02017 Exhaust Valve 1 4 YK178F-02016 Intake Valve 1 5 YK168F-02015 Muffler Shim 1 6 GB/T119.1-2000 Pin 4×8 1 7 YK168F-02007 Valve Spring Gasket 2 8 YK178F-02015 Valve Conduit Oil Seal 2 9 YK178F-02001 Valve Spring 2 10 YK178F-02014 Valve Spring Seat 2 11 YK168F-02008 Valve Clearance Adjusting Screw 2 12 GB/T6170-2000 Nut M6 2 13 YK168F-02017 Set Bolt of Rocker Arm Seat 1 14 YK168F-02012 Exhaust Valve Rocker Arm 1 15 YK168F-02200 Rocker Arm Seat Assembly 1 16 YK168F-02013 Intake valve Rocker Arm 1 17 YK178F-02002 Valve Retaining Clip 4 18 GB/T6177.1-2000 Nut M6 2 19 YK168F-02009 Fuel Injection Valve Retainer 1 20 YK168F-02018 Heat Insulator Gasket 1 21 YK168F-02011 Heat Insulator 1 22 GB/T900-1988 Stud AM6×50 2 23 GB/T900-1988 Stud AM6×55 2 24 GB/T5789-1986 Stud M6×25 2 25 GB/T899-1988 Stud AM8×20 2 26 YK178F-02013 Valve Adjusting Cushion 2 (3) Cylinder Head Cover Assembly Ref No. Part No. Description Qty. 1 GB/T119.1-2000 Pin 3×16 1 2 YK168F-03001 Cylinder Head Cover 1 3 YK168F-03006 Ball 1 4 YK168F-03007 Breather Seat 1 5 GB/T1235-1976 O-Ring 12×1.9 1 6 YK168F-03003 Cylinder Head Cover Washer 1 7 YK168F-03008 Pin 1 8 YK168F-01021 Plunger 1 9 YK168F-03004 Decompression Spring 1 10 YK168F-03100 Decompression Shaft Assembly 1 11 GB/T5789-1986 Bolt M6×55 2 12 YK168F-03005 Filler Screw Plug 1 YK178FG 1 YK168FG-03012 Decompression Wire Sheath 2 2 YK168FG-03100 Decompression Shaft Assembly 1  YK178F AIR-COOLED DIESEL ENGINE PARTS CATALOG 3 YK168FG-03011 Decompression Wire 1 4 YK168FG-03009 Outer Decompression Handel 1 5 YK168F-03008 Decompression Handle Support 1 6 GB/T5789-1986 Bolt M6×14 3 7 YK168FG-03013 Outer Decompression Handle Sheath 1 8 GB/T6170-2000 Nut M6 1 (4) Piston & Connecting Rod Assembly Ref No. Part No. Description Qty.1 YK178F-04001 First Air Ring 1 2 YK178F-04002 Second Air Ring 1 3 YK178F-04100 Oil Ring Assembly 1 4 YK178F-04003 Piston 1 5 YK178F-04004 Piston Pin 1 6 GB/T893.1-1986 Retainer Ring 21 2 7 YK168F-04008 Connecting Rod Bolt 2 8 YK178F-04007 Connecting Rod Block 1 9 YK178F-04005 Connecting Rod Shaft Bushing 2 10 YK178F-04006 Connecting Rod Cover 1 11 YK168F-04009 Connecting Rod Bolt Gasket 2 12 YK168F-04011 Connecting Rod Nut 2 SHANGHAI YANGKE ENGINE CO., LTD. 12 -  P4  
Related Search
We Need Your Support
Thank you for visiting our website and your interest in our free products and services. We are nonprofit website to share and download documents. To the running of this website, we need your help to support us.

Thanks to everyone for your continued support.

No, Thanks
吞食鱼 | Temporada 3 - Episodio 5 | ละครซิกคอม ทริปม่วน ก๊วนป่วนฮา